

International Independent Inspection &amp; Testing Company

P.O. Box 2209, Plot No. TP/010305, National Industries Park, Dubai - United Arab Emirates, Tel. +971 4 8867400

Operation: Fax. +971 4 8867401, Email: operations@geochemglobal.com, Laboratory: Fax. +971 4 8867402, E-mail: laboratory@geochemglobal.com

ISO 9001:2008 CERTIFIED COMPANY

www.geochem.ae

## LABORATORY REPORT

Date Reported : 26/04/2017

Date Received : 26/04/2017

Report No :GC/LR/ 510457

Sample No :GC/ 510457

To

Burjae Energy DMCC

NO 35B Almas Tower JLT,

Free Zone of Dubai, UAE

Tel : +97143699964 / Fax : +97143623981

For the Attn : Ms. Amy

Sample Submitted : SN-500.

Sample Received from :Burjae Energy DMCC

Container Type : 2 X 300 ml PB

Description On Label :

Seals on Sample : Nil

Tank-11.

The above sample was examined as detailed below and the following results obtained.

Test	Method	Unit	Result
Density @ 15°C	ASTM D 4052	Kg/L	0.8896
Appearance	Visual	-	Clear & Bright
Kinematic Viscosity @100°C	ASTM D 445	cSt	10.39
Kinematic Viscosity @ 40°C	ASTM D 445	cSt	92.07
Viscosity Index	ASTM D 2270	-	94
Flash Point	ASTM D 92	°C	252
Pour Point	ASTM D 97	°C	-6
Colour	ASTM D 1500	-	L 2.0

Test Conducted on : 26/04/2017

Test Method deviation : None

Sampling Method: N/A

Test Conducted by Emp# : 622

Report prepared by Emp# : 336

The above test results are only applicable to the sample(s) referred above

REPORTED BY:


  
DR.SUNIL KUMAR  
LABORATORY MANAGER

The test report shall not be reproduced (except in full) without the written approval of Geo-Chem Middle East

Samples retention period as per procedure QP/12, which shall be provided on request..

QA.F/11;Revision : 07; Revision Date : 03/01/2012

Page 1 of 1

END OF REPORT

**Before Test**

**After Test**

